
making everyday smoother 1
1 V 05

Transit V363 RWD/FWD - 2014-current - AdBlue (Euro 6) 735105061902 V 05

For kit numbers: For kit numbers:

1050619201 --Ford Transit V363 RWD  - 2014-current - AdBlue (Euro 6) RWD 1050618200 --Ford Transit V363 FWD 330-350  - 2014-current FWD 330-350

1050618202 --Ford Transit V363 FWD 290-310  - 2014-current FWD 290-310

FORD
Transit V363 RWD/FWD - 2014-current - AdBlue (Euro 6)



making everyday smoother2
2 V 05

Original parts from the vehicle

Item Qty. Description

S1 1 rear axle

Transit V363 RWD/FWD - 2014-current
 - AdBlue (Euro 6)

VB-FullAir - Rear axle



making everyday smoother 3
3 V 05

Item Qty. Description
Part number 

RWD
(kit nr. 1050619201)

Part number 
FWD 290-310

(kit nr. 1050618202)

Part number 
FWD 330-350

(kit nr. 1050618200)

1 2 Main spring

2 1 Spacer block left

3 2 Air spring assembly (piston, rubber, air coupling)

4 1 Spacer block right

5 1 Cross beam

6 1 Upper spring plate left

7 1 Upper spring plate right

8 1 Panhard rod

9 1 Panhard rod bracket on main spring

10 1 Panhard rod ball-joint

11 1 Link arm

12 1 Link arm bracket

13 1 Panhard rod bracket

14 2 Stabiliser clamp

15 2 Stabiliser rubber

16 2 Stabiliser bracket

17 1 Bracket Stabiliser / Compressor box

18 2 Stabiliser arm

19 1 Stabiliser bar

20 2 Mounting plate

21 1 Ball-joint bracket left

22 1 Ball-joint bracket right

23 2 Height sensor

24 2 Height sensor rod

25 2 Shock absorber        

26 2 Bump stop

27 1 Exhaust mounting plate

28 1 Air tank mounting bracket

29 1 Air tank mounting bracket

30 1 Adapter plate

31 1 Air tank kit

32 2 Distance bush

33 1 A/C lines clamp

34 8 Distance bush U-bolt nut

35 1 Pipe clamp

36 1 Spacer block (set of 2)

37 1 Fuse bracket

38 1 Fuse bracket support

1 Wiring harness

1 Supply cable

1 Compressor box *

* For an exploded view of the compressor box, see chapter ‘General - Universal compressor box 2’

1052010075A 1052010073 1052010075A

1052025732 1052025739 1052025737

1052032578A 1052032588 1052032591

1052025731 1052025738 1052025736

1052040112 1052040112 1052040112

1052040114B 1052040114B 1052040114B

1052040115A 1052040115A 1052040115A

1052060099 1052060099 1052060099

1052060102 1052060273 1052060273A

1052061416 1052061416 1052061416

1052061417 1052061417 1052061417A

1052061419 1052061419 1052061419

1052061420A 1052061420A 1052061420B

1052070064 - -

1052070065 - -

1052070108 - -

1052075100 1052131220 1052131220

1052070111 - -

1052070112 - -

1052070210 - -

1052090202 1052090277 1052090277

1052090203 1052090276 1052090276

1052090212 1052090212 1052090212

1052095208 1052095083 1052095216A

1052104090C 1052104106 1052104105

1052151270A 1052151270A 1052151270A

1052350011 1052350011 1052350011

1052350143A 1052350143A 1052350143A

1052350144A 1052350144A 1052350144A

1052350145 1052350145 -

1052255122 1052255122 1052255122

0014200063 - -

0014100010 - -

0014300049 - -

0014100009 - -

1052025303 - -

0030500154 0030500154 0030500154

0030500155 0030500155 0030500155

1052201236 1052201236 1052201236

1052201192 1052201192 1052201192

1052131194 1052131194 1052131194

FORD
Transit V363 RWD/FWD - 2014-current - AdBlue (Euro 6)



making everyday smoother4
4 V 05

Original parts from the vehicle

Item Qty. Description

S1 2 Leaf spring bolt

S2 8 leaf-spring U-bolt nut

S3 4 U-bolt

S4 8 Spring clamp

S5 2 Leaf spring nut

Item Qty. Description

S6 2 Shock absorber bolt M12

S7 2 Shock absorber nut M12

S8 2 Shock absorber nut M14

S9 2 Shock absorber bolt M14

Transit V363 RWD/FWD - 2014-current
 - AdBlue (Euro 6)

VB-FullAir - Rear axle



making everyday smoother 5
5 V 05

Item Description

RWD
(kit nr. 1050619201)

FWD 290-310
(kit nr. 1050618202)

FWD 330-350
(kit nr. 1050618200)

Qty. Part number Qty. Part number Qty. Part number

A Washer M8 12 0011208000AA 12 0011208000AA 12 0011208000AA

B Lock nut M12 18 0011012001CA 12 0011012001CA 12 0011012001CA

C Lock nut M8 12 0011008001CA 10 0011008001CA 10 0011008001CA

D Bolt M12x35 8 0010112035CA 8 0010112035CA 8 0010112035CA

E Washer M12 36 0011212000AA 28 0011212000AA 28 0011212000AA

F Washer M5 4 0011205000AA 4 0011205000AA 4 0011205000AA

G Washer M10 5 0011210000AA 5 0011210000AA 5 0011210000AA

H Flange bolt M10x30 4 0010710030AAK - N.A. - N.A.

I Allen Screw M10x50 Tuflok 2 0010310050AE 2 0010310050AE 2 0010310050AE

J Allen screw M10x30 1 0010310030CA 1 0010310030CA 1 0010310030CA

K Countersunk Allen screw M8x25 2 0010508025AA 2 0010508025AA 1 0010508025AA

L Bolt M5x10 4 0010105010AA 4 0010105010AA 4 0010105010AA

M Bolt M10x30 2 0010110030CA 2 0010110030CA 2 0010110030CA

N

Bolt M10x85 Tuflok 2 0010110085CE - N.A. - N.A.

Bolt M10x70 - N.A. 2 0010110070CA - N.A.

Bolt M10x100 - N.A. - N.A. 2 0010110100CA

O Bolt M8x25 2 0010108025CA 2 0010108025CA 2 0010108025CA

P Washer M16 4 0011216000AA 4 0011216000AA 4 0011216000AA

Q Lock nut M16 2 0011016001CA 2 0011016001CA 2 0011016001CA

R Bolt M16x90 2 0010116090CA 2 0010116090CA 2 0010116090CA

S Bolt M12x40 4 0010112040CA 4 0010112040CA 4 0010112040CA

T Lock nut M12x1,5 2 0011012002CA 2 0011012002CA 2 0011012002CA

U Bolt M12x80x1,5 2 0010112080DA 2 0010112080DA 2 0010112080DA

V Bolt M12x60 2 0010112060CA - N.A. - N.A.

W Bolt M12x55 4 0010112055CA - N.A. - N.A.

Y Washer M12 ø37x3 2 0011312037A - N.A. - N.A.

Z Bolt M6x12 1 0010106012AA - N.A. - N.A.

AA Washer M6 1 0011206000AA - N.A. - N.A.

AB Round head screw M6x30 1 0012606030CA 1 0012606030CA 1 0012606030CA

AC Flange bolt M6x16 4 0010706016AAA - N.A. - N.A.

- Flange lock nut M6 - N.A. 4 0011106001AB 4 0011106001AB

- Taptite M8x25 - N.A. 1 0012108025AA 1 0012108025AA

FORD
Transit V363 RWD/FWD - 2014-current - AdBlue (Euro 6)



6 V 05



7 V 05



INCREASED COMFORT, BETTER DRIVEABILITY, MORE SAFETY.

VB-AIRSUSPENSION, 




